
ASSESSMENT OF WATER QUALITY AT DND CONVEYANCE

CANAL AND ITS IMPLICA nONS ON TREATED WATER QUALITY

AT SAIDABAD WATER TREATMENT PLANT

FARZANA SHARIF KHAN

1111111111111111111111111111111111
#105885#

DEPARTMENT OF CIVIL ENGINEERING

BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY

DHAKA, BANGLADESH

MAY,200S



ASSESSMENT OF WATER QUALITY AT DND CONVEYANCE

CANAL AND ITS IMPLICATIONS ON TREATED WATER QUALITY

AT SAIDABAD WATER TREATMENT PLANT

A Thesis Submitted by

FARZANA SHARIF KHAN

In partial fulfillment of the requirements for the degree of

MASTER OF SCIENCE IN CIVIL ENGINEERING

.A~~~

~"'!~................~~~
01 .-ll

~~y

DEPARTMENT OF CIVIL ENGINEERING

BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY
[...]
Conductivity in raw and treated water at SWTP (Arisa, 2008)
Fecal Coliform in raw and treated water at SWTP (Arisa, 2008)
Color concentration in raw and treated water at SWTP (Arisa, 2008)
Aluminum (AI) concentration in raw and treated water at SWTP
(Arisa, 2008)
Total ammonia concentration in raw and treated water at SWTP
(Arisa, 2008) 14
Total Chlorine concentration in clarified (after filtration) at SWTP (Arisa,
2008) 14
Free Chlorine concentration in clarified (after filtration) at SWTP
(Arisa, 2008)
THMs in 4 Istanbul water treatment plants (adapted from
Rizzo et aI., 2005)
Variation ofDBP concentration in effluent and tap water at the end of
the distribution system in Korea (adopted from Shin et aI., 1999)
Effect ofpH on THMs formation (data from EI-Dib and Ali, 1994)
Sampling locations along DND canal
Variation of pH of water at Sarulia intake and along the DND canal
Variation of Chloride concentration of water at the Sarulia intake and
along the DND canal
Variation of Alkalinity of water at the Sarulia intake and along the
DND canal
Variation of TDS of water at the Sarulia intake and along the
DND canal
Variation ofEC of water at the Sarulia intake and along the
DND canal
Variation ofTSS concentration of water at the Sarulia intake
and along the DND canal
Variation of mean TSS concentration along the DND canal
during dry and wet seasons
Variation of Turbidity of water along the DND canal on
10 September 2007 (wet season)
Variation of Color concentration of water along the DND canal
Variation of DO of water at the Sarulia intake and along the
DND canal
Variation of temperature of water at the Sarulia intake and along
The DNDcanal
Variation of BODs of water at the Sarulia intake and along
the DND canal

x

Figure 2.1:
Figure 2.2:
Figure 2.3:
Figure 2.4:
Figure 2.5:

Figure 2.9:

Figure 2.10:

Figure 2.11:
Figure 3.1:
Figure 3.2:
Figure 3.3:

Figure 2.8:

Figure 2.7:

Figure 2.6:

Figure 3.4:

Figure 3.5:

Figure 3.6:

Figure 3.7:

Figure 3.8:

Figure 3.9:

Figure 3.10:
Figure 3.11 a:

Figure 3.11 b:

Figure 3.12:



Figure 3.13:

Figure 3.14: 49

63

58

62

51
52
52
54
55
56
56

57

63
66
75
76
78
78
80
80
81
82
83
83
85
85
88
88
89
90
91
91
92
92
93
94
94

95

••.•. ,. _--:1 ~ •
Variation ofBOD5 of water at the Sarulia intake and along
the DND canal
Variation of COD value of water at Sarulia intake and along
the DND canal
Variation ofTOC concentration of water along the DND canal
Variation of Ammonia concentration of water along the DND canal
Variation of Nitrate concentration of water along the DND canal
Variation of Nitrite concentration of water along the DND canal
Variation of Phosphate concentration of water along the DND canal
Variation of Sulfate concentration of water along the DND canal
Variation ofChlorophyII-A concentration of water along the DND
canal during dry season
Variation of mean Chlorophyll-A concentration along DND canal
during the dry season
Dissolved oxygen concentration versus elapsed time curve for
sediment from DND-I location: (a) 5 gm sediment, (b) 10 gm sediment
Dissolved oxygen concentration versus elapsed time curve for sediment
from DND-3 location: (a) 5 gm sediment, (b) IO gm sediment
Dissolved oxygen concentration versus elapsed time curve for sediment
from DND-5 location: (a) 5 gm sediment, (b) IO gm sediment
Treatment process at SWTP
THMFP7 as a function of UV254 absorbance (Yoon et aI., 2003)
THMFP7 as a function of DOC (Yoon et aI., 2003)
Variation of Chloride concentration of water at the SWTP
Variation of Alkalinity of water at the SWTP
Variation of Conductivity of water at the SWTP
Variation ofTSS concentration of water at the SWTP
Variation of DO concentration of water at the SWTP
Temperature variation of water at the SWTP
Variation of COD concentration of water at the SWTP
Variation ofTOC concentration of water at the SWTP
Variation of Ammonia concentration of water at the SWTP
Variation of total Chlorine concentration of water at the SWTP
Variation of Free Chlorine concentration of water at the SWTP
Variation of Nitrate concentration of water at the SWTP
Variation of Nitrite concentration of water at the SWTP
Variation of Phosphate concentration of water at the SWTP
Variation of Sulfate concentration of water at the SWTP
Variation of Sulfide concentration of water at the SWTP
Variation of Chlorophyll-A concentration of water at the SWTP
Variation of total Phytoplankton concentration of water at the SWTP
Variation of Aluminum concentration of water at the SWTP
Variation of Chromium concentration of water at the SWTP
Variation of Nickel concentration of water at the SWTP
Break Point Chlorination curve of water sample collected on 6 March
2007

Figure 3. I5:
Figure 3.16:
Figure 3. I7:
Figure 3. I8:
Figure 3.19:
Figure 3.20:
Figure 3.2 Ia:

Figure 3.2Ib:

Figure 3.22:

Figure 3.23:

Figure 3.24:

XI

Figure 4.1:
Figure 4.2:
Figure 4.3:
Figure 4.4:
Figure 4.5:
Figure 4.6:
Figure 4.7:
Figure 4.8:
Figure 4.9:
Figure 4. I0:
Figure 4. I I:
Figure 4.12:
Figure 4.13:
Figure 4. I4:
Figure 4.15:
Figure 4. I6:
Figure 4. I7:
Figure 4. 18:
Figure 4. I9:
Figure 4.20:
Figure 4.21:
Figure 4.22:
Figure 4.23:
Figure 4.24:
Figure 4.25:



Figure 4.26:

Figure 4.27:

Figure 4.28:

Figure 4.29:
Figure 4.30:
Figure 4.3 I:
Figure 4.32:

Figure 4.33:
Figure 4.34:
Figure 4.35:

Break Point Chlorination"Ci:irVeof water sample collected on I3 March
2007
Potential formation ofTHMs upon addition of: (a) chlorine to
water containing ammonia; (b) chloramine to water
Total THM formation as a function of available free chlorine
concentration during the dry season
Estimated percentages of individual THM species during dry season
Effect of pH on TTHM formation during dry season
Effect of temperature on TTHM formation during dry season
Total THM formation as a function of available free chlorine
concentration during the wet season
Estimated percentages of individual THM species during dry season
Effect of pH on TTHM formation during wet season
Effect of temperature on TTHM formation during wet season

XII

96

100

101
102
102
103

104
104
105
106



Table 2.1:
Table 2.2:
Table 3.1:
Table 3.2:
Table 3.3:
Table 3.4:
Table 4.1:
Table 4.2:
Table 4.3:
Table 4.4:
Table 4.5:
Table 4.6:
Table 4.7:

LIST OF TABLES

Standards for Disinfection Byproducts
Regulation of USEPA for 4 DBPs
Location of sampling points along DND canal
Metals concentration of water along DND canal
Sediment quality along DND canal
Sediment Oxygen Demand (SOD) along the DND canal
pH value of water at the SWTP
TDS concentration in mglL of water at the SWTP
Chlorine dose required for NHJ-CI2 reaction
Time to 99% conversion of chlorine to Monochloramine
Bromide and UV254concentrations of water samples
Raw water quality of DND canal
THM concentrations in selected water samples

XIII

Page No.
26
26
33
59
60
64
77
79
86
86
97
99
108



Photograph 3.1 :
Photograph 3.2:
Photograph 3.3:
Photograph 3.4:
Photograph 3.5:
Photograph 3.6:
Photograph 3.7:
Photograph 3.8:
Photograph 4.1 :
Photograph 4.2:
Photograph 4.3:
Photograph 4.4:
Photograph 4.5:
Photograph 4.6:

•..... ~-""I -- . .-
LIST OF PHOTOGRAPHS

A view of theSarulia intake on Sitalakhya river
Water samples being collected from DND-I location
A view of the DND-2location
A view of the DND-3 location
A view of the DND-4location
A view of the DND-5 location
A view of the DND-61ocation
Ex-situ measurement of sediment oxygen demand (SOD)
Raw water intake pit at SWTP
Alum mixing at SWTP
After alum dose (sampling point SWTP-I)
After the pulsators (sampling point SWTP-2)
Filtered water (sampling point SWTP-3)
Treated water after post-chlorination-1st tap from left

XIV

Page No.
35
35
35
36
36
36
37
39
69
69
70
70
70
. 71



BOD
BPC
COD
DBPs
DO
DOC
DoE
EC
EU
pSOD
SOD
SWTP
TDS
THMFP
THMs
TOC
TSS
TTHM
USEPA
UV
WHO

LIST OF ABBREVIATIONS

Biochemical Oxygen Demand
Break Point Chlorination
Chemical Oxygen Demand
Disinfection Byproducts
Dissolved Oxygen
Dissolved Organic Carbon
Department of Environment
Electrical Conductivity
European Union
Potential Sediment Oxygen Demand
Sediment Oxygen Demand
Saidabad Water Treatment Plant
Total Dissolved Solids
Trihalomethane Formation Potential
Trihalomethanes
Total Organic Carbon
Total Suspended Solids
Total Trihalomethanes
United Stated Environmental Protection Agency
Ultraviolet
World Health Organization

xv



At the Saidabad water treatment plant (SWTP), the processes involved in the treatment

include: (i) pre-chlorination and pH adjustment (with lime, if necessary) of the raw water,

(ii) coagulation with alum in a pulsating clarifier; (iii) filtration of the water coming from

the clarifier; and finally (iv) post-chlorination and pH-adjustment (if necessary) of the

water before its introduction in the distribution system.

The principal raw water quality problem at SWTP, particularly during the dry season

(December to April) is the high concentrations of ammonia, organic matter and algae in

the raw water. The pre-chlorination of the raw water at SWTP helps in the elimination of

algae (besides reducing the number of fecal bacteria and pathogens) during subsequent

coagulation (with alum) and filtration processes. Chlorine disrupts the air sac in algae that

allows it float in water. However, if ammonia concentration is high, it consumes the

added chlorine forming chloramines and no free chlorine exists for elimination of algae.

The resulting problems include: (1) increase in treatment cost; (2) poor removal of algae;

(3) probable formation of unwanted disinfection by-products (e.g., THMs); and (4) excess

--..rCHAPTKIi'i .

INTRODUCTION

To meet the increasing demand of potable water in Dhaka City, DWASA commissioned

the Saidabad water treatment plant (SWTP) in July 2002, which draws water through an

intake structure located at Sarulia (near Demra ghat), on the Sitalakhya river. From the

Sarulia intake, raw water flows through a box-culvert into the DND open conveyance

canal. DWASA utilizes a section of the DND conveyance canal from Sarulia to Kajla to

convey raw water from the Sitalakhya river. The length of the canal section is 4.6 km

with an average width of about 40 meters. From the end of DND conveyance canal, water

flows into the SWTP (intake pit) through a 1.6 km long box culvert. Currently, in its first

phase, the plant treats 225 million liters of water per day (MLD). After completion of the

proposed second and third phases, the capacity of the treatment plant would be raised to

450 and 900 MLD, respectively.

1.1 BACKGROUND



ammonia/chloramines in the tfe1ited"water. AlthOugh,"ammonia does not have any

particular toxic effect, its presence in the treated water would cause taste and odor

problems.

Possible change in quality of raw water within the DND conveyance canal is an important

issue with regard to controlling algae and ammonia problem in the SWTP. Ideally, raw

water quality should improve within the DND canal due to sedimentation and

biodegradation processes. But, the DND canal is not properly protected and is widely

used by people of the surrounding localities for bathing, washing of clothes and utensils,

etc. Thus, there is also a significant concern that raw water quality could deteriorate

within the DND canal. However, no systematic data is available to assess the water

quality changes within the DND conveyance canal. There is also no data on quality of

sediment of the DND canal, which may accumulate trace contaminants such as heavy

metals with passage of time, and may act as a source of such contaminants in the future.

Formation of potentially harmful disinfection by-products (e.g., THMs) in the presence of

organic substances is probably the most significant concern related to organic matter. The

THMs occur in drinking water principally as products of the reaction of chlorine with

naturally occurring organic matter and with bromide. With respect to drinking water

contamination, only four members of this group are important; these are chloroform,

bromoform, dibromochloromethane (DBCM), and bromodichloromethane (BDCM). The

WHO guideline value for drinking water for these four constituents are 200, 100, 100,

and 60 /lglL, respectively. However, no data is available on concentration ofTHMs in the

treated water from SWTP, primarily because of lack of laboratory facilities for such
measurements.

Water quality parameters that serve as precursors for THM formation include DOC,

bromide, UV254, etc. Presence of ammonia on the other hand reduces formation ofTHMs

by limiting the concentration of free chlorine for reaction with organic matter (Capece,

1998). A number of studies have assessed formation and formation potential ofTHMs in

water treatment plants of different countries (e.g., Edzwald et aI., 1985; Amy et aI., 1987;

EI-Dib and Ali, 1995; Yoon et aI., 2003). It may be possible to assess THM formation

2



potential for the SWTP based on information on raw water quality and chlorination
process used.

1.2 OBJECTIVES

The overall objective of the present research is to assess the water quality at the DNO

conveyance canal and its implication on the treated water quality at the SWTP. Specific

objectives of this study include:

(a) Assessment of changes in raw water quality (especially changes in pH, suspended

solids, DO, BOOs, ammonia, nitrate, phosphate, algae) within the ONO

conveyance canal.

(b) Assessment of sediment quality of ONO conveyance canal, especially with

respect to selected heavy metals and sediment oxygen demand (SOO)

(c) Assessment of treatment processes at SWTP, with special focus on THMs

Formation Potential (THMFP).

Expected outcomes of the proposed research work include: (i) Beller understanding of the

role of OND canal on raw and treated water quality at SWTP, (ii) Suggestion of

intervention for improvement of water quality (especially with respect to algae, organic

maller and ammonia) within the DND conveyance canal; (iii) Estimate ofTHM formation

potential for the SWTP; (iv) Suggestion of possible intervention for improvement of

treatment processes at the SWTP, especially focusing on controlling algae and THMs.

1.3 OUTLINE OF METHODOLOGY

For assessment of water quality within the OND conveyance canal and the SWTP, water

samples were collected from: (i) Sarulia intake, (ii) DNO canal (6 locations) and (iii) the

SWTP (3 locations). Majority of water samples were collected during the dry season,

which is the critical period for the SWTP.

3



The water samples were tested' forT'rH, DO,loL'jiDS,'TSS, Alkalinity, Chloride, EC,

Ammonia, Nitrate, Nitrite, Phosphate, BODs, DOC,UV254 and Chlorophyll-A. Ammonia,

Nitrate, Nitrite, Chlorine, Phosphate and UV254 concentrations were measured with a

Spectrophotometer (HACH, DR4000U). Chlorophyll-A (algae) concentrations were

measured from the Environmental Microbiological Laboratory of lCDDR,B, Dhaka. The

sediment samples were analyzed for total concentrations of Pb, Cd, Cu and Cr. Heavy

metal concentrations were determined with an AAS (Shimadzu, AA6800). Sediment

Oxygen Demand (SOD) was estimated using the ex-situ method outlined by Matlock et

al. (2003).

Trihalomethane (THM) formation potential were estimated following the method/model

developed by Amy et al. (1998), which is based on concentrations of DOC, C12, Bromide,

temperature, pH and contact time with chlorine dose. THM formation potential was also

estimated from UV254, following the method used by Yoon et al. (2003).

1.4 ORGANIZATION OF THESIS

This thesis comprises of five Chapters. The contents of each chapter are summarized

below.

Chapter I: This introductory Chapter presents the background and objectives of the study.

The methodology followed in the study has also been outlined briefly in this Chapter.

Chapter 2: This Chapter presents literature review covering background information on

Saidabad Water Treatment Plant (SWTP) and previous studies regarding raw and treated

water quality at the SWTP. It also briefly describes different aspects of disinfection